
   

 

   
 
 Sewer Master Plan Update 
City of Carlsbad 

June 2019 

 

 

 

    

 
  



 

This page is intentionally blank. 
 



Sewer Master Plan Update 
 City of Carlsbad 

 

 June 2019 | i 

Contents 

1 Introduction ....................................................................................................................................... 1-1 
1.1 Background ............................................................................................................................ 1-1 
1.2 Service Area Description ........................................................................................................ 1-2 

1.2.1 Setting ....................................................................................................................... 1-2 
[...]
BIS=Buena Interceptor; BSD=Buena Sanitation District; ESD=Encinitas Sanitary District; EWPCF=Encina Water 
Pollution Control Facility; LWD=Leucadia Wastewater District ; NBI=North Batiquitos Interceptor; 
V/C=Vista/Carlsbad Interceptor; VIS=Vallecitos Interceptor; VWD=Vallecitos Water District 

In addition to the interagency agreements for the interceptors, the City of Carlsbad has 
secured agreements with adjacent agencies to provide sewer service to several small, 
geographically isolated areas along the service area boundary. Several of these 
agreements have been terminated with the construction of gravity sewer line extensions.  

• The Meadowlark Estates/Rancho Carrillo Sewer Flow Agreement dated 
March 24, 2000, provides for the transfer of wastewater flows from 80 residential 
units in VWD to Carlsbad. VWD wastewater flows are delivered to the Carlsbad 
collection system at Paseo Privado from a gravity pipeline constructed in an 
easement. The VWD flows are then conveyed to the Poinsettia LS and into the 
VIS.  

2.5 Wastewater Treatment and Disposal 
Wastewater generated within the CSSA is treated at the EWPCF. The EWPCF provides 
full secondary treatment, sludge handling, and disposal through a deep ocean outfall. 
The treatment levels meet current State and Federal requirements for secondary 
treatment. The EWPCF is owned and operated by the EWA, a joint powers authority 
made up of six northern San Diego County agencies, including the City of Carlsbad.  

The EWA maintains a 10 member Board consisting of council members or directors from 
each of the member agencies. The EWA operates and maintains the EWPCF (Unit I) 
and the ocean outfall (Unit J) through an agreement known as the Revised Basic 
Agreement (RBA), most recently amended in October 2014. 



Sewer Master Plan Update 
 City of Carlsbad 

 

 June 2019 | 2-27 

In addition, the City of Carlsbad owns a water reclamation facility that diverts secondary 
effluent from disposal via the EWPCF Ocean Outfall to produce recycled water for local 
irrigation use. 

2.5.1 Encina Water Pollution Control Facility 
EWA's state-of-the-art treatment facility is designed to treat wastewater to the secondary 
level. Most of the treatment plant's highly treated wastewater is discharged into the 
ocean through an outfall. Up to 5 mgd of water is recycled for onsite use, while up to 7 
mgd of treated water can be sent to the Carlsbad Water Reclamation Facility (CWRF) for 
further treatment and reuse.  
Treatment processes at the EWPCF include screening, grit removal, primary clarification, 
and treatment of activated sludge. The waste activated sludge is thickened and pumped 
to anaerobic digesters for stabilization. Biosolids are withdrawn from the digesters and 
are dewatered, dried and processed to produce biosolids pellets. The biosolids pellets 
are transported by truck and sold for reuse as biofuel or fertilizer. The energy 
management system maximizes on-site power generation to reduce outside energy 
dependence. The dryer and engine-generators can be fueled by biogas or natural gas, 
and recovered heat is used to heat the sludge in the anaerobic digesters. 

There have been five major expansions to the EWPCF in its 45 years of operation. In 
1995, EWA purchased 37 acres adjacent to the southern boundary of the EWPCF to 
provide for future facility needs. The Phase V Expansion Project was completed in 
December 2009, increasing treatment capacity to 40.51 mgd. The project included new 
43.31 mgd biosolids handling and energy management facilities, plus miscellaneous site 
and process improvements. The difference in the treatment and biosolids handling 
capacities accounts for the additional sludge disposed back to the sewer system from 
upstream Meadowlark Water Reclamation Plant, owned and operated by VWD.  

In 2014, EWA completed its 2040 Master Plan for the EWCPF. Based on their 
projections, shown on Figure 2-8, the EWPCF will have sufficient liquid and solids 
treatment capacity beyond the planning horizon. Influent flow trends will continue to be 
monitored annually and capacities addressed accordingly. 



Sewer Master Plan Update 
City of Carlsbad 

2-28 | June 2019 

Figure 2-8. Encina Water Pollution Control Facility Annual Average Flows and Treatment 
Capacity 

 
Source: 2040 Master Plan (EWA 2014) 

Each EWA member agency has capacity ownership in the EWPCF and the ocean outfall 
system as established in the RBA. In this agreement, treatment facilities are referred to as 
Unit I, and the ownership is broken down into liquid and solids handling portions. The 
ocean outfall system is referred to as Unit J. The February 2000 RBA established capacity 
rights based on the EWPCF Phase IV expansion. Carlsbad's Phase IV ownership 
capacity was 9.24 mgd (average flow) for treatment, and 25.51 mgd (peak flow) in the 
outfall. These capacity rights were updated for the Phase V capital Improvements per the 
provisions of Exhibit D to the RBA, which was added in 2004, and included a 1.02 mgd 
increase in capacity for Carlsbad.  

The Phase V required ownership percentages based on projected wastewater flows for 
each agency are provided in Table 2-7. The footnotes in Table 2-7 include provisions 
added in the October 2014 amendment of the RBA, a copy of which is included in 
Appendix A.  



Sewer Master Plan Update 
 City of Carlsbad 

 

 June 2019 | 2-29 

Table 2-7. Encina Water Pollution Control Facility Phase V Capacity Ownership1,2,3 

Encina 
Member 
Agency 

Unit I - Treatment Unit J - Outfall Solids 

2025 
Ownership 

(%) 

2025 
Capacity 

(mgd) 

2025 
Ownership 

(%) 

2025 
Capacity 
(mgd)4 

2025 
Ownership 

(%) 

2025 
Capacity 

(mgd) 

Carlsbad 25.33 10.26 23.69 10.26 23.69 10.26 

Vista 26.34 10.67 24.64 10.67 24.64 10.67 

VWD 18.93 7.67 24.17 10.47 24.17 10.47 

LWD 17.55 7.11 16.42 7.11 16.42 7.11 

BSD 7.41 3.00 6.93 3.00 6.93 3.00 

Encinitas 4.44 1.80 4.16 1.80 4.16 1.80 

Total 100 40.51 100 43.31 100 43.31 

Notes: 
1 Based on the RBA for Ownership, Operation and Maintenance of a Joint Sewage System, as amended on 

October 22, 2014, Section 9. 
2 Member agencies agree to make available up to 5 percent of their respective shares of total capacities through 

a reserve capacity pool. When any member agency's flows exceed 100% of its capacity allocation for the 
treatment of solids, and/or treatment and/or disposal of liquids, for any continuous 3-month period, such 
member agency shall pay for the use of such capacity from the reserve capacity pool. 

3 If at any time a member agency commits to provide future sewer service which, when added to its then existing 
actual flows, equals 95% of its allocated capacity plus 40% of the Total Reserve Capacity, such agency shall 
immediately halt the acceptance or issuance of any building permits, letters of availability, certificates or other 
entitlements for use which represent that sewer capacity is the agency to provide future sewer service, and 
notify EWA of its proposed mitigating actions. 

4 The total disposal capacity of Unit J shall be 43.31 mgd average daily flow. This capacity rating assumes that 
the wet weather peaking factor on the flows to Unit J shall continue to be less than 2.76, and all the parties 
hereto agree to make good faith efforts to ensure that the wet weather peaking factor on the flows to Unit J 
remains below 2.76. 

mgd=million gallons per day 

Effluent from the EWPCF is discharged to the Pacific Ocean through the Encina Ocean 
Outfall or delivered to the 4.0 mgd Carlsbad Water Recycling Facility or LWD's 1.0 mgd 
Gafner Water Reclamation Plant for further treatment to produce recycled water for 
irrigation. These facilities are further described in the following section. 

The Encina Ocean Outfall system includes flow equalization facilities, which were 
upgraded in 2005, the effluent pump station, and the outfall. If influent flows exceed the 
hydraulic capacity of the outfall, the excess secondary effluent can be pumped to the 
flow equalization facilities. When flow rates fall to within acceptable levels, the stored 
effluent flows by gravity back to the outfall. The equalization allows the plant to pass high 
flows associated with storm events at a flow rate greater than the hydraulic capacity of 
the downstream outfall.  

The Encina outfall extends along the ocean floor to a point 1.5 miles off shore, at a depth 
of over 150 feet. The outfall pipeline consists of two individual sections, including the 
original 48-inch, 6,600-foot outfall constructed in 1965 and the 72-inch, 2,300-foot 
extension constructed in 1973. The outfall extension project also added an 800-foot 
diffuser system to the end of the outfall. The current capacity of the Encina Ocean Outfall 



Sewer Master Plan Update 
City of Carlsbad 

2-30 | June 2019 

is estimated to be approximately 75 mgd. It is noted that the reported PWWF capacity of 
the outfall takes into account the flow equalization facilities. 

2.5.2 Carlsbad Water Reclamation Facility 
The CWRF is located adjacent to the EWPCF site. Secondary effluent from the EWPCF 
is conveyed to the CWRF where it undergoes additional treatment to produce up to 
7.0 mgd of disinfected tertiary recycled water that meets Title 22 of the California 
Administrative Code for “unrestricted non-potable reuse.” The CWRF is owned by the 
Carlsbad Municipal Water District and operated under contract by EWA through a 
memorandum of understanding dated May 1, 2005. Under the 2014 RBA, discussed in 
the previous section, any member agency of EWA, at its own expense, has the right to 
reclaim water from any wastewater in the Joint System which emanates within the 
jurisdiction of the respective member agency.  

CWRF was designed and constructed in 2005 to produce up to 4.0 mgd. The CWRF’s 
capacity was expanded to 7.0 mgd in 2016. The goals of the expansion were to increase 
filtration reliability, enhance operational flexibility, and improve stored recycled water 
quality. The CWRF currently operates under a master recycling permit from the San 
Diego Regional Water Quality Board, Order Number R9-2016-0183. 

The CWRF utilizes granular media filtration and membrane microfiltration for filtration of 
secondary effluent from the EWPCF to comply with Title 22 of the California 
Administrative Code for “unrestricted non-potable reuse.” The CWRF expansion included 
the addition of three pressurized ultrafiltration skids to produce 3.4 mgd of additional 
filtrate flow, the addition of a second chlorine contact basin to double the disinfection 
capacity, and replacement of alum and polymer metering pumps to increase coagulant 
feed capacities. 

Recycled water produced at the CWRF is conveyed throughout the City of Carlsbad via a 
non potable water distribution system, supplying non potable water customers, primarily 
for irrigation use. 

 



Sewer Master Plan Update 
 City of Carlsbad 

 

 June 2019 | 3-1 

3 Wastewater Flows 
As population has grown and the northern coastal areas of San Diego County continue 
to develop, Carlsbad has experienced gradually increasing wastewater customers due to 
growth, but diminished flows due to region-wide water conservation efforts. This section 
documents existing wastewater flows within the sewer service area and results of the 
flow measurement program. Historical wastewater flows are summarized and unit flows 
are developed for residential and commercial/industrial areas. Peaking curves for each 
interceptor system and contributing upstream agency are developed for dry weather 
flows. Existing defect flows from rainfall-induced inflow and infiltration (RDII) are 
quantified based on historical events. 

3.1 Existing Wastewater Flows 
The EWA operates and maintains numerous flow meters throughout the service areas of 
its six member agencies for billing and informational purposes. The flow meters used for 
billing purposes are calibrated semi-annually. Flow data can be downloaded from a 
web-based, graphical information management system and monthly flow summary 
reports are provided to member agencies. Wastewater flows generated within the CSSA 
are metered in the interceptor pipelines upstream of the EWPCF. Figure 3-1 illustrates 
the locations of the Encina meters (permanent meters) that are used to calculate 
Carlsbad flows. Details of each Encina meter are provided in Table 3-1. 

Table 3-1. Encina Flow Meters 

Meter 
ID Location Meter Type 

Metered Flow 

Carlsbad Other Agencies 

V1 
QC1 
BVPS 
C3 

Haymar Drive, Vista 
Haymar Drive, Vista 
Buena Vista LS Discharge 
V/C at EWPCF 

ADS 3600 1 
Tigermag 
FlowShark 
ADS 3600 1 

— 
Portions of Quarry Creek 
Portions of V/C 
V/C and NAHI 

Vista and Oceanside 
— 
Vista and Oceanside (V1) 
Vista and Oceanside (V1) 

B2 
V2 
B1 

BSD Buena LS Discharge 
Vista Raceway LS 
BIS at EWPCF 

FlowShark 
FlowShark 
ADS 3600 1 

— 
— 
BIS 

BSD 
Raceway Basin (Vista) 
BSD and Raceway (B2, 
V2) 

VA1 
C1 

Vallecitos LS, Downstream 
VIS at EWPCF 

FlowShark 
ADS 3600 1 

— 
VIS 

VWD 
VWD (VA1) 

L1 
C2 

Batiquitos LS Discharge 
NBI at EWPCF 

FlowShark 
ADS 3600 1 

— 
NBI 

LWD and Encinitas 
LWD and Encinitas (L1) 

Notes: 
1 Accuracy of Model 3600 meter is within plus/minus 5% under ideal flow conditions. 
ADS= American Digital Systems; BIS=Buena Interceptor; BSD=Buena Sanitation District; EWPCF=Encina Water 
Pollution Control Facility; LS=lift station; LWD= Leucadia Wastewater District; NAHI= North Agua Hedionda 
Interceptor; NBI=North Batiquitos Interceptor; V/C=Vista/Carlsbad; VWD=Vallecitos Water District 



Sewer Master Plan Update 
City of Carlsbad 

3-2 | June 2019 

Because of flow contributions from upstream agencies, Carlsbad flows must be 
determined by subtracting other agency flows from measured flows at the EWPCF, which 
increases the margin of error. The total flow from Carlsbad is calculated from the following 
formula: 

Carlsbad Flow = (C3-(V1-QC1)) + (B1-(B2 + V2)) + (C1-VA1) + (C2-L1) 



Sewer Master Plan Update 
 City of Carlsbad 

 

 June 2019 | 3-3 

Figure 3-1. City of Carlsbad Encina Wastewater Authority Flow Meter Locations 

  



Sewer Master Plan Update 
City of Carlsbad 

3-4 | June 2019 

3.1.1 Historical Flows 
Carlsbad average annual wastewater flows, as calculated from EWA meter data, are 
summarized for the past 10 years on Figure 3-2. As shown on the chart, wastewater 
flows have gradually decreased from 2008 through 2016, and started to rebound in 
2017. This was typical of most Southern California sewer agencies, and can be attributed 
to a combination of economic recession and drought.  

The economic downturn dramatically slowed new construction starting in 2009 through 
2016. Additionally, statewide drought related water conservation measures went into 
effect in 2009 and again in 2015, with drought measures ending in 2016. Some of the 
conservation measures were temporary, but many, such as the installation of low-flow 
bathroom fixtures and high efficiency appliances, are projected to have a lasting effect. 
For the purposes of this Master Plan update, 2014 is used to reasonably represent 
existing system flows. 

Figure 3-2. Historical Average Annual Wastewater Flows 

  
Source: EWPCF Monthly Capacity Management Reports (2014-2017); EWA raw flow meter data (2008 -2013). 

 -

 1

 2

 3

 4

 5

 6

 7

 8

2017201620152014201320122011201020092008

An
nu

al
 A

ve
ra

ge
 W

as
te

w
at

er
 F

lo
w

 (m
gd

)

Vista (C3) San Marcos & Buena (C1+B1) N. Batiquitos (C2)



Sewer Master Plan Update 
 City of Carlsbad 

 

 June 2019 | 3-5 

Daily wastewater flows for 2014 through 2017 were obtained from EWA’s EWPCF 
Capacity Management Reports. Raw SCADA data from the permanent EWA flow meters 
was used to calculate flows for 2008 through 2013. Monthly historical flows are shown on 
Figure 3-3, along with corresponding monthly rainfall totals. Based on this data 
comparison, there does not appear to be a strong seasonal wet weather influence on 
wastewater flows from Carlsbad. Note also that, Carlsbad’s wastewater flows during 